
Bulletin 
of the International Dairy Federation

Wastewater Treatment  
in Dairy Processing 
Innovative solutions for sustainable  
wastewater management

500
2019



Bulletin of the International Dairy Federation 500/2019 
© 2019, International Dairy Federation

GENERAL TERMS AND CONDITIONS FOR USING THIS ELECTRONIC PUBLICATION

INTRODUCTION 
Use of the material provided in this publication is subject to the Terms and Conditions in this document. 
These Terms and Conditions are designed to make it clear to users of this material what they may and may 
not do with the content provided to them. Our aim has been to make the Terms and Conditions unambi-
guous and fair to all parties, but if further explanation is required, please send an e-mail to info@fil-idf.org 
[...]
•	 Complex system allowing a good treatment
•	 Production of biogas: 400,000 m³/year
•	 Biomass boiler helps sludge treatment of aerobic and anaerobic systems.
•	 Aerobic system improves quality of treated wastewater of anaerobic system.
•	 Need to keep a constant load in the anaerobic treatment in order to not disturb its 

operation.

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

30



Your feedback about this technology (lessons learned, resolved issues)
•	 Combination of biomass boiler and anaerobic system appears as a good solution 

because the treatment of wastewater and residues outside of the site is a costly 
operation. Moreover, biogas from anaerobic system helps combustion stability of 
solid fuel in the biomass boiler. 

Economic data
•	 Cost of the system: ¥13 million/month (cost of equipment and of maintenance) - 

$117,000 US/month
•	 Return on investment (based on equipment cost): about 10%
•	 Solution more economical than waste treatment outside

WASTEWATER TREATMENT IN DAIRY PROCESSING 

31



BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

32



Case study 3

BIOGAS PRODUCTION ON THE DAIRY PLANT

Due to the high wastewater costs to the municipality, a German dairy plant decided to 
build its own wastewater treatment plant including a methanation unit. In addition to 
wastewater treatment, biogas production is guaranteed and energy savings are made.

 Produc�on

Highly loaded par�al flow Low loaded par�al flow

Biogas plant

Neckar (river) Aerobic treatment

Volume and composition of raw wastewater
•	 Average flow: 2,000 - 2,500 m3/day

Parameters Values

Phosphorus 30 mg/L

COD 6200 mg/L

TN 100 mg/L

NH4-N 80 mg/L

NO3-N 20 mg/L

Quality of treated water

Parameters Values

Phosphorus 1,4 mg/L

COD 42 mg/L (25000kg/y)

TN 3,8 mg/L (2274kg/y)

NH4-N 2,8 mg/L (1663kg/y)

NO3-N 0,75 mg/L (444kg/y)

WASTEWATER TREATMENT IN DAIRY PROCESSING 

33



Technical characteristics of the technology
•	 Volume of the UASB reactor: 600 m³
•	 Part of COD degraded in the UASB reactor: about 70%
•	 Part of COD degraded in the aerobic process: about 30%
•	 Biogas production:

•	 70% from the UASB reactor
•	 30% from the sludge digestion

Technology’s benefits / Precautions to follow
•	 Biogas production: 150 m³/h (this production satisfies 10% of the steam demand of 

the dairy plant)
•	 Energy savings compared to complete aerobic treatment
•	 Energy-poor process to perform 
•	 Little production of waste sludge
•	 The aerobic process ensures extensive degradation up to direct discharge quality

Your feedback about this technology (lessons learned, resolved issues)
•	 The separation between highly burdened wastewater and low-polluted wastewater 

must be ensured. This is a metrological effort that must work reliably. The use of 
detergent, with regards to its effects on biology, should be considered.

Economic data
•	 Installation cost (biogas plant and aerobic treatment): €6 million ($6,800,000 US)
•	 Running cost: about 4-6% of the installation cost 
•	 Maintenance cost: about 2% of the installation cost 
•	 Return on investment: 3 years

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

34



Case study 4 

SYNERGY BETWEEN ANAEROBIC AND AEROBIC TREATMENTS

An Italian dairy which produces ricotta cheese in order to resolve issues for disposal of 
ricotta whey and to produce energy put in place a scheme of effluents treatment in which 
they use anaerobic technology to treat ricotta whey and other concentrated effluents, 
followed by aerobic activated sludge step for nitrogen and phosphorus by discharging 
directly into the river.

We tried to make energy from these 
•	 Type, volume and composition of raw wastes
•	 Raw wastes: ricotta whey and other concentrated effluents
•	 Total treated volume: >140 000 m³/year

•	 Waste entering in the aerobic system: 210 m³/day
•	 Waste entering in the anaerobic system: 170 m³/day

Parameters Values

COD (anaerobic) 35000 ton/year

COD (aerobic) 235 ton/year

TKN 50 ton/year

TP 19 ton/year

NO3-N 20 mg/L

WASTEWATER TREATMENT IN DAIRY PROCESSING 

35



   

DAIRY

EPower

CHP

Anaerobic 
diges�on

Biogas

Heat

Rico�a 
whey and 
byproduct

Cleaning 
wastewater 
equaliza�on

DAF

Ac�vated sludge nitrogen & 
phosphorus treatment

Phase 
separator

River Land

Quality of treated water
(before discharging into the river)

Parameters Values

COD <100 mg/L

TKN <10 mg/L

TP <8 mg/L

Technical characteristics of the technology
•	 Size of the installations:

•	 Anaerobic digestor: 1000 m³
•	 Activated sludge plant total volume: 500 m³

•	 Other parameters:
•	 Working time: 365 days/year
•	 Power consumption: <340 MWh/year
•	 Manpower: 4 hours/day

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

36



Technology’s benefits / Precautions to follow
•	 With this system, the dairy saves more than 60% of thermal costs.

•	 Produced power: >4150 MWh/year
•	 Exchanged heat: >2100 MWh/year
•	 Sludge to dispose: 4 ton/day

•	 Activated sludge wastewater treatment system is more stable by adding nitrogen 
treatment.

•	 Some issues on dewatering the sludge due to high volatile content. 

Your feedback about this technology (lessons learned, resolved issues)
•	 The system results are very stable; it is working since 2014 with an average running 

efficiency of 97%.
•	 Not more than 2 hours per day operational input required, thanks to a comprehensive 

control system.
•	 Total average maintenance man-hours including combined heat and power (CHP) 

does not exceed 2 hours per day.

Economic data
•	 Investment cost (CAPEX): €2.6 million ($2,950,000 US)
•	 Operating cost (OPEX): €0.1 million/year ($0.11 US / year)
•	 Return on investment: 3.25 years

WASTEWATER TREATMENT IN DAIRY PROCESSING 

37



BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

38



CASE STUDY 5

BIOGAS PRODUCTION ON THE DAIRY PLANT

Since 2005, a Swedish dairy plant operates its own wastewater treatment plant including 
a methanation unit. In addition to waste water treatment, biogas production enables 
good energy savings. Whey (-permeate), biological and flotation sludge from waste 
water treatment and milk spills as well as waste products (returns from traders) are main 
contributors to biogas production.

Composition of high loaded wastewater
•	 Amount: 250 m3/day

Parameters Values

COD  100,000 mg/L 

COD load    25 t/day 

TN   1,900 mg/L

TP   2,400 mg/L

Composition of low loaded wastewater
•	 Amount: 1.500 m³/day

Parameters Values

COD   1,500 mg/L 

COD load    2.25 t/day 

TN    150 mg/L

TP     70 mg/L

WASTEWATER TREATMENT IN DAIRY PROCESSING 

39



Biomar® wastewater treatment plant with 2 Biomar AWR-reactors (right) and a Biomar OSB-reactor (left) 

Technical characteristics of the technology
•	 Biomar® AWR (anaerobic process) up to 90% of COD load reduction
•	 Nitrification and denitrification, aerobic process for discharge to municipal sewage 

system 
•	 10,000 m³ biogas production daily from sludge digestion (natural gas equivalent: 

6,500 m³/day)
•	 Phosphorus elimination down to less than 1,5 mg/L
•	 Operation more than 10 years

Technology’s benefits / Precautions to follow
•	 Energy savings compared to complete aerobic treatment
•	 Low sludge production
•	 Low treatment chemicals demand
•	 Low electricity demand 
•	 Lower operation cost
•	 Less sludge discharge cost
•	 Less area consumption compared to complete aerobic treatment

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

40



Your feedback about this technology (lessons learned, resolved issues) 
•	 The separation between highly polluted wastewater and low polluted wastewater 

proves to be effective, taking into account process stability, technical safety and 
operational safety.

•	 Ensuring an experienced planning and the use of high-quality technology and 
committed operating personnel enables a long-lasting fruitful operation.

•	 Potential for further utilization for:
•	 Fertilizer production
•	 LBG (liquefied biogas) production 

Economic data
•	 Investment cost (CAPEX): €10 million ($11,340,000 US)
•	 Running cost (OPEX): €0.8/m³ ($0.91 US) and per year 0,8 € /m³ x 250 m³/d x 365 d/

year = 73.000 €/year

Biomar® AWR

Dairy
High loaded 
wastewater

Biomar® OSB

Low loaded wastewater

Biomar® AWR: anaerobic whey reactor Biomar® OSB: aerobic treatment

WASTEWATER TREATMENT IN DAIRY PROCESSING 

41



BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

42



CASE STUDY 6

BIOGAS PRODUCTION ON THE DAIRY PLANT

With a large production increase planned, the existing aerobic wastewater treatment plant 
in an Irish dairy needed to be upgraded to maintain high effluent quality for a discharge to 
local watercourse. The company decided to install another treatment solution to extend 
the existing plant and to produce biogas.

NVP Energy module and container

WASTEWATER TREATMENT IN DAIRY PROCESSING 

43



Composition of raw wastewater

Parameters Values

COD 500 - 5000 mg/L

TSS <1000 mg/L

Quality of treated water 

Parameters Values

COD 90% removal rate

TSS 50% removal rate

Technical characteristics of the technology
•	 Treatment composed of:

•	 A dissolved air flotation
•	 One NVP Energy module
•	 An anoxic tank

•	 Treatment capacity: 500 m³ of wastewater/day/module
•	 Module dimensions: 

•	 12m (height)
•	 4.5m (diameter)

Technology’s benefits / Precautions to follow
•	 90% organic sludge removed
•	 >85% methane content biogas; 100% available for use 
•	 Biogas production satisfying the heat needs of the production facility
•	 Closes carbon loop, displaces fossil fuels
•	 No heating or aeration required; passive pumped system
•	 Small footprint on site
•	 Smart controls system with remote monitoring
•	 Ideal solution for:

•	 Retrofit
•	 Expansion
•	 New build

Your feedback about this technology (lessons learned, resolved issues)
•	 The treatment solution achieves 90% COD reduction and 50% TSS removal. 
•	 The dairy plant elutes increased volumes of wastewater within their discharge 

permitted limits with 50% less operating costs compared to the previous aerobic 
installation. 

•	 Sludge production has been reduced by 90%.

Economic data
•	 Return on investment: average 3 years

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

44



CASE STUDY 7 

USE OF ANAEROBIC AND AEROBIC REACTORS TO TREAT DAIRY WASTEWATER

Case study based from the publication of Saxena S. and Choudhary M.P. (ref [23])

To treat wastewater and to comply with national and local regulations regarding water 
discharge, Saras Dairy Jaipur has created a complete treatment channel mainly composed 
of anaerobic and aerobic technologies. 

Bar screen with 
grit chamber

Dosing tank
(acid) Equaliza�on tank Dosing tank 

(alcali)

Fat removal unit

Dissolved air 
flota�on

Upflow anaerobic sludge blanket 
(UASB)

Aera�on 
tanks

Primary 
clarifier

Secondary 
clarifier

Storage tank Rapid sand 
filter

Treated 
water

Type, volume and composition of raw wastewater
•	 Raw wastewater: mainly cleaning waters 

(Domestic wastewater is discharged in the public sewerage)
•	 Average flow: 800 m³/day

WASTEWATER TREATMENT IN DAIRY PROCESSING 

45



Parameters Concentration (mg/L)

BOD 1477

COD 4800

TDS 2214

TSS 1203

DO 0.5

Oil and Grease 63

Total alkalinity 847

Total hardness 510

Kjeldahl nitrogen 100

pH 6.20

 
Quality of treated water 

Parameters Concentration (mg/L)

BOD 12

COD 32

TDS 1035

TSS 7

DO 9

Oil and Grease 2.5

Total alkalinity 290

Total hardness 75

Kjeldahl nitrogen 8

pH 7.60

 
Technical characteristics of the technology

•	 Surface area occupied by the treatment plant: approximately 25,000 m²
•	 Volume of aerobic reactors: approximately 4,000 m²
•	 Volume of anaerobic reactors approximately 2,000 m³

Technology’s benefits / Precautions to follow
•	 Treatment channel allows the dairy to comply with national and local regulations. All 

water quality limits are respected except pH which exceeds of 0.1.
•	 Considering its quality, treated water can be used for gardening and floor washing 

purposes or it can also be drained into the sewage system. 
•	 Sludge from the treatment plant is dried and used as manure in the garden areas of 

the plant premises itself. If there is any additional sludge, it is sold out in the market.

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

46



CASE STUDY 8 

MEMBRANE BIOREACTOR FOR WASTEWATER FROM ICE CREAM PLANT

To treat wastewater from one of these plants specialised in the ice cream production, a 
Japanese company decided to install a membrane bioreactor (MBR). This technology was 
chosen to replace an old activated sludge treatment.

Membrane tank

Type, volume and composition of raw wastewater
•	 Raw wastewater: mainly cleaning waters
•	 (Domestic wastewater is discharged in the public sewerage)
•	 Average flow: 1,000 m³/day

Parameters Concentration (mg/L)

BOD 763

SS 421

n-Hexane 30

WASTEWATER TREATMENT IN DAIRY PROCESSING 

47



Balance tank
30 m³

Equaliza�on tank
417 m³

Pressurized 
flota�on

Aera�on with immobilized 
carrier - tank 2 - 239 m³

Aera�on with immobilized 
carrier - tank 1 - 239 m³

Membrane tank 1
338 m³

Aera�on tank 1
336 m³

Membrane tank 2
338 m³

Treated
water

Sludge

Aera�on tank 2
336 m³

 
Quality of treated water 

Parameters Concentration (mg/L)

BOD 0.8

SS <1

TN 1.8

TP 0.7

n-Hexane <0.5

Technical characteristics of the technology
•	 Designed amount of wastewater: 1,400 m3/day
•	 Membrane tank with microfiltration membranes
•	 Total area of membrane: 3,480 m2
•	 MLSS: 4,000 mg/L

Technology’s benefits / Precautions to follow
•	 Technology allowing a better treatment of wastewater than with a conventional 

activated sludge

BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

48



Parameters

Treated water

Concentration (mg/L) in 2011 
(before the installation of the 

system)
Current concentration (mg/L)

BOD 5.3 0.8

SS 7 <1

TN 2.6 1.8

 
Excess sludge volume reduction: 50%

•	 If wastewater contains fats, installation of a primary treatment like flotation is 
recommended in order to avoid membrane clogging

Your feedback about this technology (lessons learned, resolved issues)
•	 The membrane bioreactor is easier to control than conventional channel like 

activated sludge. Moreover, sludge separation from water is also helped along with 
minimising the risk of sludge discharge with the treated waste, except in the case of 
a membrane leak. 

Economic data
•	 Installation cost (membranes and membrane tanks): ¥160 million ($1,440,000 US)
•	 Running cost (mainly electricity and maintenance): ¥25/m³ of wastewater ($0.22 US/

m³)

WASTEWATER TREATMENT IN DAIRY PROCESSING 

49



BULLETIN OF THE INTERNATIONAL DAIRY FEDERATION 500/2019

50



CASE STUDY 9 

MEMBRANE BIOREACTOR FOR WASTEWATER FROM LIQUID DIET PLANT

A Japanese company decided to install a membrane bioreactor (MBR) on one of its plants 
specialised in the production of liquid diet in order to avoid poor sludge activity and a 
degradation of effluent quality that may be caused by the wastewater load fluctuation. 
In addition to its treatment effectiveness, this technology also allows energy savings and 
reduction of excess sludge.

Membrane tank

Type, volume and composition of raw wastewater
•	 Raw wastewater: mainly cleaning waters
•	 (Domestic wastewater is discharged in the public sewerage)
•	 Average flow: 800 m³/day

Parameters Concentration (mg/L)

BOD 359

SS 216

WASTEWATER TREATMENT IN DAIRY PROCESSING 

51



Balance tank
180 m³

Equaliza�on tank
500 m³

Aera�on with immobilized 
carrier - tank 2 - 200 m³

Aera�on with immobilized 
carrier - tank 1 - 200 m³

Membrane tank 1
224 m³

Aera�on tank 1
174 m³

Membrane tank 2
224 m³

Treated
water

Sludge

Aera�on tank 2
174 m³

Quality of treated water 

Parameters Concentration (mg/L)

BOD <1

SS 0

n-Hexane <1

TN 30.2

TP 7.33

Technical characteristics of the technology
•	 Designed amount of wastewater: 1,600 m³/day
•	 Membrane tank with microfiltration membranes